T = ' Tubos de Acerp de México, S.A.
en a rl s - Carret. México Veracruz Kim 433.7 SN
)

1

Delfino Valenzuela Tejerfa, Veracruz, veracruz
. + C.P 91697 MEXICD
L — {52) 229 989 1100 tel
\ ' MILL TEST CERTIFICATE Nomber [ Namero: | Page/Pagna: | (52 729983 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 15024300 1/6
Date / Dia: June 14, 2015
Gustorner / Chionte: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Tuslomer s Orier flem { Orden Glierke - lem:  |Customer s Relerence 1 Rel, dal Cliente: | Manutashier s Works Order N1 Canfimacion de Verta,
[ 20943 ITEM 1 NiA 233411/0%
Manufaciuring Process / Proceso de Manutfactura; Product Type / Tipe de Producto: Surface / Superiicie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SiN COSTURA BARNIZADO
Standard or Spadification / Normas o Especificaclones: Steel Grade { Grado de acero; Ends { Exiremos:
AP| 5L ED45/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BIX42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions f Dirnensiones: Schedule f Cédula: Length / Longtiud: Quanlity / Cantidad: 124 PcaiPz Nominal Weight / Pass Nominal;
2.375 X 0.298 INCH SCHO80/W.CXS5 19.687 21.33 FT 2625.131 FT 13130.743 LB 5.03 LBIFT
60.3 X 5.5 MM 8.00 7 8.50 MTS 800.140 MTS 5956.000 KG 1.48 KGIM

Specimen candion Specimen dimensions Test ¥.5. UT.S. IY.5JU.J.5 Elongation ! Alargamiento
Heat N* | Sample N* | Condicion de |a probeta DNimangiones de la probeta temp { Eul 0.50 %. Req.
Colada N°| Musstra N°| Ls Sc | Typs| Oni Size Area Temp. [Min: 280 Min: #15 Req. Max ] Le Min. | Okl
Tieo Tamatio Seccibn | snsayo|Max. — Max: ~ -

mm mm2 c “WFa MPa mm % %
5218 | 54481 B | A S | L | 1018X0554 | 10858 | RT 38T 811 068 | 508 2718 | %0
9773 84576 B | AM | 55| L | 1s23xos70 112,04 RT 255 516 088 50,8 29| 380
76204 81311 B | AM | 8s) L 19.22 X 05.84 110,80 RT M2 802 0.68 S04 25 | 36,0

| AM: As manufecturad / Segln procasc de tabricacién

L ngrmainal.'ungmdmi
A Lo: nitiad lmmn.ungm inigsal

R{m ismporalure | Temparatura amblents

EMo Corifican 38 amIie MEJIANS HIAMA COMPULERZMS y 3 valano Gon M Siectionca £l Carficado Origingl Pases Mproed &f 1650
Tenuria cifor verde. En caso de qua & pozandor dol Certificado eninegue wna copia, deberd ganantizar ia conformidad con &) original -
$Or cualquier uso Fegal o ind Cunlquiar ibn yio falsificecion actard sujsta o ka ley.
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T - Tubos de Acesn de México, S.A.

e na rl s ' Carret. México Veracruz Km 433.7 SN

RSCARSE ] Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P 91697 MEXICO .

{52) 229 989 1100 tet
(52) 229 989 1600 fax

i

‘ MILL TEST CERTIFICATE Number /Namero: | Fage/ Pagia:

CERTIFICADO DE PRUEBAS EN FABRICA 15024300 2/6
Data / Dia: June 18, 2015

ICHmmerI Clante: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer's Crder fem / Orden Cllente - lem: Cusiomer s Relerence / ReX. dal Cliente: | Manuaciuner s Werks Order N° £ Confirmacion de Vanta:
20943 ITEM 1 NiA 233411701

anufacturing Process / Procaso de Manufactura: Product Type / Tipo da Produeto: Surface f Suparficie:

r SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADQ EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO

tandard or Specification f Normas o Especificaciones: Stesl Grade / Grado de acero: Ends f Extremos:
FPI 5L ED4S/DECEMEBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 B42-L245/L280 PSL1 NORMAL BEVEL
BISELADC NORMAL

Dimensions / Dimensiones: Schedule / Cadula Length { Langitud: Quantity / Cantidad: 124 Pca/Pz Nominal Weight / Pese Nominal:

2.375 X 0.218 INCH SCHO080/W.C X8 1969 F 2133 FT 2626131 FT 13130.743 LB §.03 LB/FT

60.3 X 5.5 MM 8.00/6.50 MTS 800.140 MTS 5956.000 XG 7.48 KGIM

Contposition % / Composicitin %
X 0D X 3000 ¥ 10000 X 100 ey
C|Mn| &l [Mo| Cr] F| 8] V|[MNb| NN Cu|[6Bn]| AL| Ti | As| B | Ca] N ]Col1Col 2Col 3
H Max] 28 | 120] —~ | 5 | 40 | 30 | 30 | 80 | ~ | 400 400 —~ | - | = | = | =] ~[ =] 15[ w0{ 6
Min [ =] 2] %] =~ -] =1 =] -1 = =f «] =] =§ =] =]~} -] =-]=1T-1=4
P Max | 28 | 920] -~ | %5 | 40| 30| 20 ) 80 | — |a00]a0| — | - | - [ = F -} -] -] 18| 100] &
Min | = 1 28] W] = f = =1 «~ | = el = = =1 =~ =f =1 =4 =1 =1 =T=
H B /8] 20,06] 71 6] 3] 2 0| 5] 6] &3 2| 1] 10| 64] 05193 03
P 17| 7| 27 a.l a3 B ]s5] 0 0| 9| 6 24 2jo|12ie] o219 0
P 7yl ] 8 3 0 02| 8| 24 zlojiz(ss] a|2n| o
H 22| 822002} 2. 2 Jwoizm]| 1| 2 10l 12]|71]02)63]02
P 21| s) 2|08 2 b, o] 2| 1] 21. alofw|lmj o s2| o
P 22| ®@] 20| 08| 2 ¢ 72| t{2. 1,0 f1]7| 0|62] 0
H 17| 7| 20| 35| 8 [} 160{ 16| 5 | 23 5i0}18 6| o|331] @
P {89 2] 49 o {60 {151 7] 25, 4jol1a]e] 0o |a1] 0
P | e | 2] 4| 9 o 80 | 152 7 [ 26 4 ot16le6s] 0 ja42] 0
% M_anumfuadma P: Protiuct / Producto
Col. 2: SUMA Mo+CraNCusy "Min: Miniwum / Minimo k
S,
Evtc carificido 5o emile modiants wkiema rizade y 8 con firma El cerifficada origiial poses imprezo ol loga

Fhia Corsicals is Weued Uy & CompUioviZed 5 Sain Ghd [t 15 vald wilh elecionic Sgnatrs, (On G (rIgnal CATETCES 1ha (rade-mark green Colrsd
"Tenwris” is stampedl In case Mie ownar of the oripingl cenificais would releasa » oopy of B, ha must alest its comormity e the nmtmmm
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Tenaris

Tubes de Acaro de México, 5.A.
Carret. Mékico Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91657 MEXICO
{52) 229 983 1100 tel

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1600 fax

Number f Ndmero:

15024300

Page / Pégina:

3/6

Date / Dia: June 18, 2015

Customer | Chanie: PLESA ANAHUAG Y CIAS. S.A, DE C.V, T ey e T Ordan Clente - om | Cistomer = Reference [Ref, del Giiente: | Manulacharer s Works Order I ] Confirnacin de vema: |
20243 {TEM 1 NIA 233411/01

snufacturing Proceas 7 Proceso de Manufactura: Product Type / Tipo de Producto; Surlace f Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA GCONDUCCION SIN COSTURA BARNIZADO
Standerd or Specification ! Nomas o Especificacionss: Steel Grade / Grade da acero: Ends / Edremos;
API 5L ED4S/DECEMBER 2012, ASTM A106/14, ASTM AS83/2, ASME SA106/2013 BIX42-.245/L290 PSL1 NORMAL BEVEL

BISELADD NORMAL

Dimensions / Dimensiones: Sehadule / Céduda: | Length / Longitud: Cuantity f Cantidad: 124 Pes/Pz Nominal Weight / Peso Nominal:
2.375 X 0.218 INCH SCH 080 /W.C X5 19.69721.33 FT 2625.131 FT $3130.743 L8 5.03 LBIFT
60.3 X 5.6 MM 6.00 / 6.50 MTS 8€0.140 MTS 5566000 KG 7.48 KG/M

Required valuas Individuals f Individusles Average 1 Promedio Hardness typnf’i"lpo de dureza.HRC
Valores requeridos | Min - | Max 220 |  Ver- Min;-- | Mex:—- | Var—

Heat N* pha N Spedmen condition Quad. Scale
Golada N* Muestra N* is 5c Escala 3 Avg,
8218 04481 B AR 1 FREW 764 | 75.8
8219 94482 B AM 1 HREBW 4 744 Td4
8773 94576 B AM 1 HREW L . 789 | 784
8773 a4577 B AM 1 HRBW 780 84 781 78.2
76204 81N B AM 1 HREBW 5.7 ie82 760 78.0
81112 =B AM 1 HREW 78.0 754 76,5 76.3

: Location of sample / Ublcacion de ia muesia

-

Evte cerificadc 5o emils madiania sistema comp Jo y &8 VAERABG Con Ria elecronita.  El carUlicado orginal poses impraso £l Iogo
Tenaris opior verde. En casn da qua ol possador del centficmic entrsgue Ung cople, deberd garanizar bs conformidad con e onginal hacidndose

ﬂlpmb paremlgulﬂrmi_lgﬁl a lntmdn Cuniquier alterscidn [{g faisificacian nllrl aysiaa IO‘I_Cl

This coraticats 1s Bo0Ed by & Computerized Gysiem and fL if valid with sleciionic signatute, Lon e ongingd cerifical tha irade-mark green colored
“Tevsafis™ is stamped, huummrdﬂnn@nﬂmmlﬂuhmamwtmmmﬂmmwbmcﬂgmlmm
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Tubos da Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

T ' L] .
. E na rls Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICQ

{52) 229 989 1100 tel

1l

MILL TEST CERTIFICATE Number / Nimera: Page / Pagina: (52) 225 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 15024300 4/6
Date / Dia; Juna 18, 2015

m m\f Customer's Order fem / Ordan Clinis - fteon: Customer s Refarenca / Ref, del Clienta: | Manufaciurar's Works Order N° f CoMimacion de Venta: |

20843 ITEM 1 NIA 232414101
Manufaciuing Process / Froceso de Manufactura: Product Type / Tipo de Producto! Suilace / Suparficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

ndard or Specification / Normas o Especificaciones: Stesl Grads / Grado de acera; Ends / Extramos:
API| 5L ED4S/DECEMBER 2012, ASTM AT06/14, ASTM AS3/12, ASME SA108/2013 BIX42-L245/L.280 PSL1 NORMAL BEVEL
BISELADC NORMAL

Dimensions / Dimensiones: Schedule { Céduda: Lengih / Lengitud; Quantity / Centidad: 124 Pea/P2 Nominal Weight / Peso Nominal:
2,375 X 0.218 INCH ! SCH 08D /W.C XS -119.89 12133 FT 2625131 FT 13130.743 LB 5.03 LB/FT - \ S o
80.3 X 5.5 MM 6.0076.60 MTS 800.140 MTS 5956.000 KG 7.48 KGIM

Fressurs / Presien Tirme 7 Tiempo

LUinit { Unfctad, Value / Valor Serconds / Sagundos

mpa 20.5 5

Hest Iruutmenl 1 Tratamiento térmico: Plpe / Tubo
anchmadnnfhsatlremm process / Madic da
Temperalure Scale / Escala de Temperatur: wa

Mandectured by TenarisTams

Esla CEriCd0 S8 OMile MBCIBTE BiStama compilanzedo y 6 validade ton fitma slecininica.  El carlificads origingl posae imprese &l logo
‘snis color venda. En oeso e que sl p cardficade o nmmmhmmmummmam
L] wed uso | o inciablds Cusiquier aleracidn yio ion estard sujeta & by oy,

rthmmamm mmnnuummwmn mmmmmmmmm

“Tenaris” is stamped. In case the owner of 1ha oiginal cerfificale would refesse a copy of H, e must #itest s coatomity to the odginal ana taking
for any uniawful or nid alowed use. altsration andior falsificaiion wik be 1o the iaw.
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Tubos de Acerc de México, 5.A.

Carret. Mixico Veracruz Km 433.7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 31697 MEXICO

(52) 229 989 1100 tel

Number / Ndmero:

15024300

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

Page / Pagina:

5/6

(52) 220 989 1600 fax

Date / Dia: Jure 18, 2015

Customer's Omer Hem / Orden Chente - 1tem; Cuslomer € Reforence { Rel, el Cllente: | Manaiaciurer s varks Oroar N- / Canfirmacion oe venta:
20943 ITEM 1 NIA 233411/0%
Manufaciuring Procass / Procsas de Manufactura: Produc Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especilicaciones; Stee! Grade / Grado de acero: Ends / Extremos:
AP 5L ED45/DECEMBER 2012, ASTM A106/44, ASTM A53/12, ASME SA106/2013 BIX42-1245/L.290 PSL1 NORMAL BEVEL
BISELADO MORMAL
Dimenzions / Dimansiones: Schedule / Cadula Length / Longitud: Quantily / Cantidad: 124 PcsiPz Nominal Yveight / Peso Nominal:
2.376 X 0.218 INCH SCHO20 /W.C XS 1860 /21.33 FT 2628101 FT 13130.743 LB . |5.08 LBIFT
80.3 X 5.5 MM 6.00 /6.50 MTS 800.140 MTS 5956.000 KG 7.48 KGIM

Supplementary Information

ASTM ATDG4, ASTM ASIH2, ASME SATDE2018

Informacidn Suplementaria
Valeriel frea from fdercury conlaminaion Mhaterial [LTe i CoNCAMANBCAN da MErGifo
Neot repaired by walding No reparado por sokiadura
Wari desiructive test, Salistaclory Control no destructive. Satistactoria
Inspeciion methord Métoda de inspecoion
.~ EMI-FLVI - MPI - ~EME - FLVI. WP -

MATERIAL ACCORDING TO NAGE MRD175 /130 15156-2, 2009 AND NACE MRO103, 2010 ONLY FOR HARDNESS

ASTM A106/14. ASTM AS3/12, ASME SA10672013

MATERIAL DE ACUERDO A NACE MRO17T5 /1S 15156-2, 2008 Y NACE MRO103, 2010 SOLO DUREZA MAX, 22

Tmumlwumdw-mmmdqmmwiﬁm Wwith BISCHOME SIgratre, Un e priginal CeriEcale the ate-mask gresn colored
"'I'enllw'hdnmpad b case the cwner of e onigingl cortiicale would raleass & copy of X, he must atiost its conformity to the ariginal one 1aking
nsibal unbiwiul will

Eicertiiicado original posaa impreso o logo

Ecte corificado as emite Gistoma P [ «con fm|
Twguris colof verde, £n caso de que of p del centificado
akeration andicr talsficaton wil be ad to the law. aghie por cuslquier uso 0 indebido. uier aaracin o Falsificaciin entad

una copia, deberd mllwmmmhdmnal original haciéndosa
al




Tenaris

Tubas de Acero de Méxco, $.A.
Carret, Maxico Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91687 MEXITO
{52} 229 989 1100 tel

MILL TEST CERTIFICATE

CERTIFICADOQ DE PRUEBAS EN FABRICA

Number / NGmero:

15024300

Page / Pégina:

6/6

(52} 229 989 1600 fax

Date f Dia: June 18, 2015

Gusterner / Cliante: PLESA ANAHUAC Y CIAS. S.A. DEC.V,

Customer s Order (tem 7 Dden Glicnie - ltem:

Customer § Reference / Ref. del Cliene:

|
Manufacturer's Works Order N°® / Confrmacion de Venta:

20943 ITEM 1 NIA 23341101
Manufaciuring Process f Procaso de Manufactura: Preduct Type / Tipo de Producto: "|Surfaca / Superiicie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA GCONDUGCCICN SIN COSTURA BARNIZADQ
Standard or Spaciication f Normas o Especificaciones: Steel Grade / Grade de acero; Ends / Extramps;
AP) 51. EDAS/DECEMBER 2012, ASTM A106/14, ASTM A53M2, ASME SA106/2013 BIX42-1.245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL
Dimensions / Dimensiones: Schedufe { Cédula: Length / Longiiud: Quantity / Cantidad; 124 Pcs/Pz Norrinal Weight / Peso Nominal:
378 X .218 INCH SCHOBO/W.C XS 19.69/21.33 FT 2625131 FT 13130.743 LB 5.03 LBIFT.: . A

50.3 X 5.5 MM 8.00 / 6.60 MTS BOE.T40 MTS 5856.000 KG 748 KGM

purchaser ordor requirements. This certificate is 1ot a deciaration of origin nor may H be used as a declaration of origin.

CUSTOMER . THIRDPARTY |

This is 10 cerlfy et the product described here has baen manuiactured, sempled, Lesled, and inspacied in accordance With | Por & presente canificamos que & matarial aqui descrito ha side fabicado, muesireads, ensayado e inspeccionado de
acuarde & los requisitos de su orden de compra. Este certificado no es, ni puede ser usedo, como una declaracian da origen.

INSPECTION COMPANY
COMPARIA DE INSPECCION

NO APLICA
Employee Name: N/A

QUALITY CERTIFIGATION DEPT.
DEPTO, DE CERTFICACION DE At INAG

24

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE OEL DEPTC. DE CERT!FICAGIG\I DE CAUDAD

Rafae) Gutiérrez de Velasco Magallmes

Teresa M. Castelld Abraham
TR

ignature. On fh

mhmmm green colored

Esle certificads sa emite medianis sistema compx

Y e yehdado con frma slectronica.  El cartibicado original poses impreso 8l 1090 it
‘Tenait color vemde. En case da que of poseedor del cerificado cmwaurnm Mmgnmﬁzrhuommhumalnlmlhﬂm G

por cualgui woiggliu Cusly

Thn-riml mwammuqmmmnuwuvm b i
“Tenana® is siamped. In case the owner of e original certiicate woutd releass a copy of h, he must Bttest is cononmity 1o the eriginal one faking
n himealf the for any yniswiul o nol allowsd use. Any i) andfor falsification wil be subjected to the law.
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